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ASSEMBLY AND PARTS DRAWING

1G2600h

102

Stretch pipe

combined part

3KW generator

Unit of control panel

Base board combined part

No.| Part No. Description Qty.| No.| Part No. Description A Description Qty. Description Qty.[ No| PartNo. Description Qty.| No.| Part No. Description Qty. | No.| Part No. Description Qty.
1 | KG166-00000 | Gasoline engine | 1 | 16 | KMIG3-01 Ignitor L Inverter unit 1 2| Hoop 210 1 |61 [K6r30007i-13100| Gage boardunit | 1 [76 [ GB 197. 1-2002 | Washer 6 2 [91 [kce30001hi-03713 Handle button 1
2 | KD30-02200 KD30 Rotor 1 |17 | GB.T818-2000 | ScrewMsxt0 |y 0| Fuel tank 1|47 000T 3| Oil scale 1 [62]cBi1845-1985 | Screw ST3.8x16 | 14 |77 [Keesoo0ri-13003 | gapacitance cover] @ 192 lxgraooorni 03712| Handle cap 1
3| KD30-02100 KD30 Stator 1 | 18 | KGE3000Ti-03014 |  Damper sleeve 1 Fuel pipe | 1 | 48| GB/T818-2000 | Screw M5x20 2 | 63 [k6E000Ti-03008-M6 | Plug-in | 2 000Thi 03731| Wheel axle support| 1 |93 [iB/846-1985  [Screw ST2.9x6.5-C-H| 2
4 | KGE3000Ti 03001| Rearcoverseal | 1 | 19 | KGE10001i-06102f Handle fixing seat | 1 Fuel pipe II 1 49 Kwi-4 Sensitive switch 1 DC receptacle 1 |79 [6B/5789 2000 | Hex bolt M5x16 2 (94 [6B/141 2000 Hex nut M5 2
5 | KGE3000Ti-030 Hexsslotted bolt | @ | 20 [ KGr1000Ti-06105] Bepsiyeswich | 1 Fuel pipe Il 1[50 [ 6B/197. 1-2002] Washer 5 8 Gage board 1 80 [GB191 2000 | Cotter pin 2.5x16 | 2 Hex bolt M5x35 | 2
6 Damper 4| 21 [xorsooori-06301] RISRESRE aoker | 1 | 36 [kce10001i-07304] Screw 1 [ 51 [keeso001i 12101 | Dampersieeve | 4 [Energy-saving switc| 1 |81 |KGE30001hi-03732 | Wheel ? KGE30001hi-03725| Positioning plasticll | 2
7 Front cover and inlay| 1 | 22| KD30-02000 3KW generator 1 07008 Oil switch handle | 1 | 52 [K6E2000Ti 12102 [ Hollow shaft 2 Screw M5x10 1 |82 [KGE3000Thi 03733 | Wheel cap 2 197 [cB: 1308 1989 Steel ball s75.5 | 2
8 Rear coverandinlay| 1 | 23| GB/1818 2000 Screw Mdx10 2 i-07100 | Fuel vacuum pump | 1 | S3 | GB/T818-2000 | Screw M5x16 4 |68 5-20R Receptacle 1 |83 [6B/195 2002 Flat washer 2 (98 [Positioning plastic | | 2
9 o[ Right shell and inlay| 1 | 24 | kr100011 00001 RePpepprotective | 3 7200[ Fueltank cover | 1 Trigger 1 [ 69 [ CB/ TS18-2000 | Screw Max10 2 |84 [foesoouini-oirio | Supporepe 2[99 5| Positioning pin 2
10 0f Left Shell andinlay | 1 | 25 | KGEL000Ti-00006[  Screw M6 1 Oil switch unit 1 Washer 4 4 GB/T818-2000 | Screw M5x20 1|85 [xeeaooorni o720 | Shretch bipe 2 [100 Connection lever | 2
11 500] Side door assembly| 1 | 26 | KGE1000Ti-00008| Module damper | 2 Filler washer 1 Screw M6x10 2 Rectifier bridge 1 |86 |kGE3000Thi-03702 [Positioning plasticlllf 2 |101 [KGE3000Thi-03: Stretch pipe 2
12 00[ Skylight 1 | 27 [ kcE3000Ti-04100] Exhaust air 1 Filter net 1 Hex boltM6x25 4 Hex flange nutM4 | 2 [87 [kckao00thi 03701 | Base board 1 [102[kct30001hi 03724 Spring 11 2
13 [kee000thi 03700 Baceooad 171 |28 [ keksoooti 0420 ﬁi;gg‘e 1 0 AN 1 Elasticwasher4 | 2 |88 |Gl 816-19 crew ST2.9:22-CH| 2

14 [KoEs0001i 03005 4 Plug-in [ 7_| 29| keksoooti-04300] Airway guide plate [ 1 | 44 [cr10001i-07007] Hoop9 d % Hex flange nut M5 [ 1|89 [KGE3000Thi-03711| Handle 1

15 [ Kor3000Ti 03009] Plug-inll 4 | 30 [ korz000Ti-01100] Wre gullel seal 1 | 45 [KCE100015-07011] Filter cup Screw M5x12 1 |75 | GB/T93-1987 | Elasticwasher 5 | 1 |90 |KGE30001hi-03714| Spring | 1






